
Page 1 of 12 

Permit Fact Sheet 
General Information 
Permit Number:  WI-0067041-01-0 

Permittee Name: Cambrian Innovation 

Address: Complete Filtration Resources 
1900 E 24th Street 

City/State/Zip: Marshfield WI 54449 

Discharge Location: Near 1052 6th Street, Almena Wisconsin.  Approximately 165 feet west of 6th Street and 1,220 
feet north of 10 ½ Avenue., as measured from the road edge. (NE¼ SE¼ of section 12 
T33N:R14W)  

Receiving Water: An unnamed tributary to the Hay River within the Hay River watershed in the Lower Chippewa 
River basin in Barron County 

StreamFlow (Q7,10): Zero 

Stream Classification: Warm Water Sport Fish (WWSF) community, non-public water supply and in the ceded 
[...]
the receiving water location, upstream and out of the influence of the mixing zone and any other known 
discharge. The specific receiving water location must be specified in the WPDES permit. 

 
 Shown below is a tabulation of all available WET data for Outfall 002 of SCUSA – Almena’s permit 

and will be used to make WET-based decisions for Outfall 001. Efforts are made to ensure that 
decisions about WET monitoring and limits are made based on representative data, as specified in s. NR 
106.08(3), Wis. Adm Code. Data which is not believed to be representative of the discharge was not 
included in reasonable potential calculations. The table below differentiates between tests used and not 
used when making WET determinations. 

 
WET Data History 

 
Date 
Test 

Initiated 

Acute Results 
LC50 % (% survival in 100% effluent) 

Chronic Results 
IC25 % 

 
Footnotes 

or 
Comments C. dubia 

Fathead 
minnow 

Pass or 
Fail? 

Used in 
RP? 

C. dubia 
Fathead 
Minnow 

Pass or 
Fail? 

Use in 
RP? 

10/26/1995 68.7 >100 Fail Yes 4.2 12.3 Fail Yes  
12/07/1995 >100 >100 Pass Yes 95 NA Fail No 1 
03/26/1996 >100 >100 Pass Yes      
09/24/1996 >100 >100 Pass Yes >100 NA NA No 1 
09/23/1997 >100 >100 Pass Yes 60.6 75.7 Fail Yes  
09/25/1997 0 >100 Fail Yes 14.7 82.8 Fail Yes  
12/09/1997     68.4 >100 Fail Yes  
12/16/1997     65.2 >100 Fail Yes  
03/11/1998 >100 >100 Pass Yes      
08/04/1998 70.7 >100 Fail Yes 47.9 NA Fail No 1 
09/22/1998 74.2 >100 Fail Yes 58.5 >100 Fail Yes  
12/15/1998 >100 >100 Pass Yes 66.3 40 Fail Yes  
06/08/1999     NA NA NA No 1 
12/01/1999 >100 >100 Pass Yes 65.9 >100 Fail Yes  

 
Footnotes: 
1. Qualified or Inconclusive Data. Data quality concerns were noted during testing which calls into question the 

reliability of the test results. 
 
 According to s. NR 106.08, Wis. Adm. Code, WET reasonable potential is determined by multiplying 

the highest toxicity value that has been measured in the effluent by a safety factor, to predict the 
likelihood (95% probability) of toxicity occurring in the effluent above the applicable WET limit. The 
safety factor used in the equation changes based on the number of toxicity detects in the dataset. The 
fewer detects present, the higher the safety factor, because there is more uncertainty surrounding the 
predicted value. WET limits must be given, according to s. NR 106.08(6), Wis. Adm. Code, 
whenever the applicable Reasonable Potential equation results in a value greater than 1.0. 

 
Acute Reasonable Potential = [(TUa effluent) (B)(AMZ)]  



Attachment #1 

Page 12 of 18 
Cambrian Innovation 

Chronic Reasonable Potential = [(TUc effluent) (B)(IWC)] 
 
According to s. NR 106.08(6)(d), Wis. Adm. Code, TUa and TUc effluent values are equal to zero 
whenever toxicity is not detected (i.e. when the LC50, IC25 or IC50 ≥ 100%).  

 
Acute Reasonable Potential = [(TUa effluent) (B)]  
 
The lowest LC50 value is zero (09/25/1997) which results in an undefined TUa. The next lowest value of 
68.7 (10/26/1995) is used for the reasonable potential calculation. 

 
Acute WET Limit Parameters 

TUa (maximum) 
100/LC50 

B  
(multiplication factor from s. NR 

106.08(5)(c), Wis. Adm. Code, Table 4) 

100/68.7 = 1.5 
2.6 

Based on 4 detects 

 
[(TUa effluent) (B)] = 3.8 > 1.0 

 
Chronic Reasonable Potential = [(TUc effluent) (B)(IWC)]  
 

Chronic WET Limit Parameters 

TUc (maximum) 
100/IC25 

B  
(multiplication factor from s. NR 

106.08(6)(c), Wis. Adm. Code, Table 4) 
IWC 

100/4.2 = 24 
1.9 

Based on 8 detects 
100% 

 
[(TUc effluent) (B)(IWC)] = 45 > 1.0 

 
Therefore, reasonable potential is shown acute and chronic WET using the procedures in s. NR 106.08(6), 
Wis. Adm. Code, and representative data from October 1995 – December 1999. 
 
Expression of WET limits 
 
Acute WET limit = 1.0 TUa as a daily maximum. 
 
Chronic WET limit = [100/IWC] TUc = 1.0 TUc as a monthly average. 
 
The WET checklist was developed to help DNR staff make recommendations regarding WET limits, 
monitoring, and other related permit conditions. The checklist indicates whether acute and chronic WET 
limits are needed, based on requirements specified in s. NR 106.08, Wis. Adm. Code. The checklist steps 
the user through a series of questions, assesses points based on the potential for effluent toxicity, and 
suggests monitoring frequencies based on points accumulated during the checklist analysis. As toxicity 
potential increases, more points accumulate, and more monitoring is recommended to ensure that toxicity is 
not occurring. A summary of the WET checklist analysis completed for this permittee is shown in the table 
below. Staff recommendations based on best professional judgment are provided below the summary table. 
For guidance related to reasonable potential and the WET checklist, see Chapter 1.3 of the WET Guidance 



Attachment #1 

Page 13 of 18 
Cambrian Innovation 

Document: https://dnr.wisconsin.gov/topic/Wastewater/WET.html. 
 

WET Checklist Summary 
 Acute Chronic 

AMZ/IWC 
Not applicable. 
0 Points 

IWC = 100%. 
15 Points 

Historical 
Data 

11 tests used to calculate RP. 
4 tests failed. 
No data available for the past 5 years. 
5 Points 

8 tests used to calculate RP. 
8 tests failed. 
No data available for the past 5 years. 
5 Points 

Effluent 
Variability 

Discharge not active. 
0 Points 

Discharge not active. 
0 Points 

Receiving Water 
Classification 

WWSF community. 
5 Points 

Same as acute. 
5 Points 

Chemical-Specific 
Data 

Dairy process wastewater will likely have at least 
detectable amounts of ammonia nitrogen and 
chloride. 
2 Points 

Dairy process wastewater will likely have at least 
detectable amounts of ammonia nitrogen and 
chloride. 
2 Points 

Additives 

No biocides and 11 water quality conditioners 
added. 
Permittee has proper P chemical SOPs in place: 
No. 
26 Points 

All additives used more than once per 4 days. 
 
 
 
26 Points 

Discharge 
Category 

Dairy/cheesemaker. 
20 Points 

Same as acute. 
20 Points 

Wastewater 
Treatment 

Secondary or better. 
0 Points 

Same as acute. 
0 Points 

Downstream 
Impacts 

No impacts known. 
0 Points 

Same as acute. 
0 Points 

Total Checklist 
Points: 

58 Points 73 Points 

Recommended 
Monitoring Frequency 
(from Checklist): 

2x/yr acute tests. Quarterly chronic tests. 

Limit Required? Limit = 1.0 TUa  Limit = 1.0 TUc  
TRE Recommended? 
(from Checklist) 

Yes. Yes. 

  
 According to the requirements specified in s. NR 106.08, Wis. Adm. Code, both acute and chronic 

WET limits are required. The acute WET limit shall be expressed as 1.0 TUa as a daily maximum in 
the effluent limits table of the permit. The chronic WET limit shall be expressed as 1.0 TUc as a 
monthly average in the effluent limits table of the permit. 
 

 A minimum of annual acute and chronic  monitoring is required because acute and chronic WET limits 
are required. Federal regulations in 40 CFR Part 122.44(i) require that monitoring occur at least once 
per year when a limit is present. In this case, after consideration of the guidance provided in the 
Department's WET Program Guidance Document (2022) and other information described above, 
2x/yr acute and quarterly chronic WET tests are recommended instead in the reissued permit. Acute 
tests should be done in rotating quarters to collect seasonal information about this discharge. WET 
testing should continue after the permit expiration date (until the permit is reissued). 



Attachment #1 

Page 14 of 18 
Cambrian Innovation 

 
 The available WET data suggests a potential concern for acute and chronic toxicity represented by the 

prior stated recommendations. However, it is questionable whether this available WET data is 
representative of the current or future discharges. The existing WET data is based on discharge 
scenarios where the wastewater in question was both untreated process wastewater (including COW 
water) and treated in the previous aerated lagoon system WWTF. The new WWTF is expected to 
have significantly greater treatment capability treating process wastewater but the degree of the effect 
it will have on removing acute and chronic WET is uncertain. Therefore, it is recommended that 
acute and chronic WET limit triggers be placed in the reissued permit.  

 

 Acute WET Limit Trigger: Acute WET tests should be performed quarterly for 12 months. If 
all tests pass during that period, acute WET monitoring can be reduced to 2x/yr for the 
remainder of the permit term, but an acute WET limit and TRE will not be required. If any 
WET tests fail in the first 12 months, a compliance schedule should be initiated which requires 
a toxicity reduction evaluation (TRE) to be completed, followed by the imposition of an acute 
WET limit and quarterly acute testing for the remainder of the permit term. The acute WET 
limit shall be expressed as 1.0 TUa as a daily maximum in the effluent limits table of the permit. 

 

 Chronic WET Limit Trigger: Chronic WET tests should be performed quarterly for 12 
months. If all tests pass during that period, quarterly chronic WET monitoring shall continue 
for the remainder of the permit term, but a chronic WET limit and TRE will not be required. If 
any WET tests fail in the first 12 months, a compliance schedule shall be initiated which 
requires a TRE to be completed, followed by the imposition of a chronic WET limit and 
quarterly chronic testing for the remainder of the permit term. The chronic WET limit shall be 
expressed as 1.0 TUc as a monthly average in the effluent limits table of the permit. 
 

 
PART 8 – ADDITIVE REVIEW 

 
Unlike the metals and toxic substances evaluated in Part 2, most additives have not undergone the amount 
of toxicity testing needed to calculate water quality criteria. Instead, in cases where the minimum data 
requirements necessary to calculate a WQC are not met, a secondary value can be used to regulate the 
substance, according to s. NR 105.05, Wis. Adm. Code. Whenever an additive is discharged directly into 
a surface water without receiving treatment or an additive is used in the treatment process and is not 
expected to be removed before discharge, a review of the additive is needed. Secondary values should be 
derived according to s. NR 105.05, Wis. Adm. Code. Guidance related to conducting an additive review 
can be found in Water Quality Review Procedures for Additives (2019) 
(http://dnr.wi.gov/topic/wastewater/Guidance.html).  
 

Additive Parameters 
Additive Name Manufacturer Purpose of Additive 

including where 
added 

Use 
Frequency 
(days/wk) 

Max 
Quantity 

Used 
 

Equivalent 
Effluent 
Conc. 
(mg/L) 

Potential 
Use Restriction 

Alum1 
PRO Chemical & 

Dye 
Chemical phosphorus 

treatment 
7 65 GPD NA SOP 

Cationic Polymer 
(A-1090T-GR)2 Aquablue 

Sludge dewatering 
conditioner 

6 14 GPD NA 
Not expected in 

discharge. 



Attachment #1 

Page 15 of 18 
Cambrian Innovation 

Additive Name Manufacturer Purpose of Additive 
including where 
added 

Use 
Frequency 
(days/wk) 

Max 
Quantity 

Used 
 

Equivalent 
Effluent 
Conc. 
(mg/L) 

Potential 
Use Restriction 

Sodium Hydroxide 
50%2 MilliporeSigma 

Cure-in-place (CIP) 
and digester alkalinity 

adjuster 
2 1 GPD NA 

Toxicity 
documented/understood. 

Citric Acid2 MilliporeSigma CIP 1 1.5 lbs/day NA pH WQBELs 

Nitric Acid2 Fisher Scientific CIP 1 0.5 GPD NA pH WQBELs 

Biogas13 Aquafix 
Nutrient deficiency 

correction 
1 9 GPD 32 mg/L DM = 230 mg/L 

Ferric Sulfate 60%1 Chemtrade 
Logistics 

Nutrient deficiency 
and sludge coagulant 

7 110 GPD NA SOP 

Rare Earth (RE300)1 
Neo Chemicals & 

Oxides 
Phosphorus 
precipitation 

7 8 GPD NA SOP 

Sodium Bisulfite 
38%2 

PVS Chemical 
Solutions 

Membrane 
preservative 

1 1 GPD NA 
Toxicity 

documented/understood. 

Sulfuric Acid 93% Univar Solutions pH adjuster 7 40 GPD NA pH WQBELs 

 
1. Potential toxicity caused by additives utilized for chemical phosphorus treatment are evaluated in Part 7 of this 

evaluation instead of an additive review. 
2. An additive review is not necessary for any additives where either the toxicity is well documented and 

understood, can be controlled by a WQBEL, or are not believed to be present in the discharge.  
3. Calculated based on toxicity data provided. 
 
Biogas1 – This additive is used to correct a nutrient deficiency presumably in the anaerobic digester in the 
process waste stream to Outfall 001. Secondary acute and chronic values are determined based on acute 
toxicity test data provided by Cambrian Innovation. The secondary acute value is 229.29 mg/L and is set 
directly as a daily maximum limit of 230 mg/L using two significant figures. The secondary chronic value 
is 12.74 mg/L based on the default secondary acute to chronic ratio of 18 and is set equal as a weekly 
average limit of 13 mg/L rounded to two significant figures with no assimilative capacity in the receiving 
water. The weekly average limit is not needed because the discharge of effluent containing Biogas1 
would be less than 4 consecutive days/wk (1x day/wk). 
 
Cambrian Innovation has requested the use of this additive at a maximum dosage rate of 9 GPD. 
Assuming none of the additive is lost to the environment from the application point to Outfall 006, an 
additive density of 1 g/cm3, and an effluent flow of 0.28 MGD, the equivalent effluent concentration is 
approx. 32 mg/L. This effluent concentration is below 1/5th of the daily maximum limit (46 mg/L). At the 
requested maximum dosage rate, limits or use restrictions are not recommended. Therefore, this additive 
is approved at the requested maximum dosage rate and use frequency of 9 GPD and 1x day/wk for 
Outfall 001.



Attachment #2 

Page 16 of 18 
Cambrian Innovation 

 
The Department should be notified if the facility wishes to use any new additive, any approved additive at 
a greater dosage rate(s) or use frequency(ies) than currently approved, or if updated toxicity information 
for an additive is available from the chemical manufacturer. An additional additive review evaluation will 
be needed in any case. 
 



Attachment #2 

Page 17 of 18 
Cambrian Innovation 



Attachment #3 

Page 18 of 18 
Cambrian Innovation 

Temperature Limits for Receiving Waters with Unidirectional Flow  
(calculation using default ambient temperature data) 

Facility: Outfall 001  7-Q10: 0.00 cfs  Temp 
Dates 

Flow 
Dates 

Outfall(s): 001   Dilution: 25%  Start: NA NA 
Date Prepared: 4/9/2024   f: 0  End: NA NA 

Design Flow (Qe): 0.28 MGD  Stream type: 
 
 
 

    

Storm Sewer Dist. 0 ft  Qs:Qe ratio: 0.0 :1    
     Calculation Needed? YES     

            

  Water Quality Criteria  Receiving  
Water  
Flow 
Rate  
(Qs) 

Representative 
Highest Effluent Flow 

Rate (Qe) 
  

Representative 
Highest Monthly 

Effluent Temperature 
Calculated Effluent Limit 

Month 
Ta  

(default) 

Sub-
Lethal 
WQC 

Acute 
WQC 

7-day 
Rolling 
Average 
(Qesl) 

Daily 
Maximum 
Flow Rate  

(Qea) 

f 
Weekly 
Average 

Daily  
Maximum 

Weekly 
Average 
Effluent 

Limitation  

Daily 
Maximum 
Effluent 

Limitation 

  (°F) (°F) (°F) (cfs) (MGD) (MGD)   (°F) (°F) (°F) (°F) 
JAN 33 49 76 0 0 0 0     49 76 
FEB 34 50 76 0 0 0 0     50 76 
MAR 38 52 77 0 0 0 0     52 77 
APR 48 55 79 0 0 0 0     55 79 
MAY 58 65 82 0 0 0 0     65 82 
JUN 66 76 84 0 0 0 0     76 84 
JUL 69 81 85 0 0 0 0     81 85 
AUG 67 81 84 0 0 0 0     81 84 
SEP 60 73 82 0 0 0 0     73 82 
OCT 50 61 80 0 0 0 0     61 80 
NOV 40 49 77 0 0 0 0     49 77 
DEC 35 49 76 0 0 0 0     49 76 

 



Cambrian Innovation and Saputo Cheese 
Water Quality Trading Plan - Almena 

Complete Filtration Resources 
1900 East 24th Street / PO Box 253 

Marshfield, WI 54449 
800.301.3254 

8/30/2024 



www.gotocompletefiltration.com 8/30/2024 

1 | P a g e  Cambrian – Saputo Water Quality Trading Plan 

ABBREVIATION LIST.................................................................................................................................................................................... 2 
[...]
Acute Reasonable Potential = [(TUa effluent) (B)(AMZ)]  



Attachment #1 

Page 12 of 18 
Cambrian Innovation 

Chronic Reasonable Potential = [(TUc effluent) (B)(IWC)] 
 
According to s. NR 106.08(6)(d), Wis. Adm. Code, TUa and TUc effluent values are equal to zero 
whenever toxicity is not detected (i.e. when the LC50, IC25 or IC50 ≥ 100%).  

 
Acute Reasonable Potential = [(TUa effluent) (B)]  
 
The lowest LC50 value is zero (09/25/1997) which results in an undefined TUa. The next lowest value of 
68.7 (10/26/1995) is used for the reasonable potential calculation. 

 
Acute WET Limit Parameters 

TUa (maximum) 
100/LC50 

B  
(multiplication factor from s. NR 

106.08(5)(c), Wis. Adm. Code, Table 4) 

100/68.7 = 1.5 2.6 
Based on 4 detects 

 
[(TUa effluent) (B)] = 3.8 > 1.0 

 
Chronic Reasonable Potential = [(TUc effluent) (B)(IWC)]  
 

Chronic WET Limit Parameters 

TUc (maximum) 
100/IC25 

B  
(multiplication factor from s. NR 

106.08(6)(c), Wis. Adm. Code, Table 4) 
IWC 

100/4.2 = 24 1.9 
Based on 8 detects 100% 

 
[(TUc effluent) (B)(IWC)] = 45 > 1.0 

 
Therefore, reasonable potential is shown acute and chronic WET using the procedures in s. NR 106.08(6), 
Wis. Adm. Code, and representative data from October 1995 – December 1999. 
 
Expression of WET limits 
 
Acute WET limit = 1.0 TUa as a daily maximum. 
 
Chronic WET limit = [100/IWC] TUc = 1.0 TUc as a monthly average. 
 
The WET checklist was developed to help DNR staff make recommendations regarding WET limits, 
monitoring, and other related permit conditions. The checklist indicates whether acute and chronic WET 
limits are needed, based on requirements specified in s. NR 106.08, Wis. Adm. Code. The checklist steps 
the user through a series of questions, assesses points based on the potential for effluent toxicity, and 
suggests monitoring frequencies based on points accumulated during the checklist analysis. As toxicity 
potential increases, more points accumulate, and more monitoring is recommended to ensure that toxicity is 
not occurring. A summary of the WET checklist analysis completed for this permittee is shown in the table 
below. Staff recommendations based on best professional judgment are provided below the summary table. 
For guidance related to reasonable potential and the WET checklist, see Chapter 1.3 of the WET Guidance 



Attachment #1 

Page 13 of 18 
Cambrian Innovation 

Document: https://dnr.wisconsin.gov/topic/Wastewater/WET.html. 
 

WET Checklist Summary 
 Acute Chronic 

AMZ/IWC Not applicable. 
0 Points 

IWC = 100%. 
15 Points 

Historical 
Data 

11 tests used to calculate RP. 
4 tests failed. 
No data available for the past 5 years. 
5 Points 

8 tests used to calculate RP. 
8 tests failed. 
No data available for the past 5 years. 
5 Points 

Effluent 
Variability 

Discharge not active. 
0 Points 

Discharge not active. 
0 Points 

Receiving Water 
Classification 

WWSF community. 
5 Points 

Same as acute. 
5 Points 

Chemical-Specific 
Data 

Dairy process wastewater will likely have at least 
detectable amounts of ammonia nitrogen and 
chloride. 
2 Points 

Dairy process wastewater will likely have at least 
detectable amounts of ammonia nitrogen and 
chloride. 
2 Points 

Additives 

No biocides and 11 water quality conditioners 
added. 
Permittee has proper P chemical SOPs in place: 
No. 
26 Points 

All additives used more than once per 4 days. 
 
 
 
26 Points 

Discharge 
Category 

Dairy/cheesemaker. 
20 Points 

Same as acute. 
20 Points 

Wastewater 
Treatment 

Secondary or better. 
0 Points 

Same as acute. 
0 Points 

Downstream 
Impacts 

No impacts known. 
0 Points 

Same as acute. 
0 Points 

Total Checklist 
Points: 58 Points 73 Points 

Recommended 
Monitoring Frequency 
(from Checklist): 

2x/yr acute tests. Quarterly chronic tests. 

Limit Required? Limit = 1.0 TUa  Limit = 1.0 TUc  
TRE Recommended? 
(from Checklist) Yes. Yes. 

  
• According to the requirements specified in s. NR 106.08, Wis. Adm. Code, both acute and chronic 

WET limits are required. The acute WET limit shall be expressed as 1.0 TUa as a daily maximum in 
the effluent limits table of the permit. The chronic WET limit shall be expressed as 1.0 TUc as a 
monthly average in the effluent limits table of the permit. 
 

• A minimum of annual acute and chronic  monitoring is required because acute and chronic WET limits 
are required. Federal regulations in 40 CFR Part 122.44(i) require that monitoring occur at least once 
per year when a limit is present. In this case, after consideration of the guidance provided in the 
Department's WET Program Guidance Document (2022) and other information described above, 
2x/yr acute and quarterly chronic WET tests are recommended instead in the reissued permit. Acute 
tests should be done in rotating quarters to collect seasonal information about this discharge. WET 
testing should continue after the permit expiration date (until the permit is reissued). 



Attachment #1 

Page 14 of 18 
Cambrian Innovation 

 
• The available WET data suggests a potential concern for acute and chronic toxicity represented by the 

prior stated recommendations. However, it is questionable whether this available WET data is 
representative of the current or future discharges. The existing WET data is based on discharge 
scenarios where the wastewater in question was both untreated process wastewater (including COW 
water) and treated in the previous aerated lagoon system WWTF. The new WWTF is expected to 
have significantly greater treatment capability treating process wastewater but the degree of the effect 
it will have on removing acute and chronic WET is uncertain. Therefore, it is recommended that 
acute and chronic WET limit triggers be placed in the reissued permit.  

 
• Acute WET Limit Trigger: Acute WET tests should be performed quarterly for 12 months. If 

all tests pass during that period, acute WET monitoring can be reduced to 2x/yr for the 
remainder of the permit term, but an acute WET limit and TRE will not be required. If any 
WET tests fail in the first 12 months, a compliance schedule should be initiated which requires 
a toxicity reduction evaluation (TRE) to be completed, followed by the imposition of an acute 
WET limit and quarterly acute testing for the remainder of the permit term. The acute WET 
limit shall be expressed as 1.0 TUa as a daily maximum in the effluent limits table of the permit. 

 
• Chronic WET Limit Trigger: Chronic WET tests should be performed quarterly for 12 

months. If all tests pass during that period, quarterly chronic WET monitoring shall continue 
for the remainder of the permit term, but a chronic WET limit and TRE will not be required. If 
any WET tests fail in the first 12 months, a compliance schedule shall be initiated which 
requires a TRE to be completed, followed by the imposition of a chronic WET limit and 
quarterly chronic testing for the remainder of the permit term. The chronic WET limit shall be 
expressed as 1.0 TUc as a monthly average in the effluent limits table of the permit. 
 

 
PART 8 – ADDITIVE REVIEW 

 
Unlike the metals and toxic substances evaluated in Part 2, most additives have not undergone the amount 
of toxicity testing needed to calculate water quality criteria. Instead, in cases where the minimum data 
requirements necessary to calculate a WQC are not met, a secondary value can be used to regulate the 
substance, according to s. NR 105.05, Wis. Adm. Code. Whenever an additive is discharged directly into 
a surface water without receiving treatment or an additive is used in the treatment process and is not 
expected to be removed before discharge, a review of the additive is needed. Secondary values should be 
derived according to s. NR 105.05, Wis. Adm. Code. Guidance related to conducting an additive review 
can be found in Water Quality Review Procedures for Additives (2019) 
(http://dnr.wi.gov/topic/wastewater/Guidance.html).  
 

Additive Parameters 
Additive Name Manufacturer Purpose of Additive 

including where 
added 

Use 
Frequency 
(days/wk) 

Max 
Quantity 

Used 
 

Equivalent 
Effluent 
Conc. 
(mg/L) 

Potential 
Use Restriction 

Alum1 PRO Chemical & 
Dye 

Chemical phosphorus 
treatment 7 65 GPD NA SOP 

Cationic Polymer 
(A-1090T-GR)2 Aquablue Sludge dewatering 

conditioner 6 14 GPD NA Not expected in 
discharge. 



Attachment #1 

Page 15 of 18 
Cambrian Innovation 

Additive Name Manufacturer Purpose of Additive 
including where 
added 

Use 
Frequency 
(days/wk) 

Max 
Quantity 

Used 
 

Equivalent 
Effluent 
Conc. 
(mg/L) 

Potential 
Use Restriction 

Sodium Hydroxide 
50%2 MilliporeSigma 

Cure-in-place (CIP) 
and digester alkalinity 

adjuster 
2 1 GPD NA Toxicity 

documented/understood. 

Citric Acid2 MilliporeSigma CIP 1 1.5 lbs/day NA pH WQBELs 

Nitric Acid2 Fisher Scientific CIP 1 0.5 GPD NA pH WQBELs 

Biogas13 Aquafix Nutrient deficiency 
correction 1 9 GPD 32 mg/L DM = 230 mg/L 

Ferric Sulfate 60%1 Chemtrade 
Logistics 

Nutrient deficiency 
and sludge coagulant 7 110 GPD NA SOP 

Rare Earth (RE300)1 Neo Chemicals & 
Oxides 

Phosphorus 
precipitation 7 8 GPD NA SOP 

Sodium Bisulfite 
38%2 

PVS Chemical 
Solutions 

Membrane 
preservative 1 1 GPD NA Toxicity 

documented/understood. 

Sulfuric Acid 93% Univar Solutions pH adjuster 7 40 GPD NA pH WQBELs 

 
1. Potential toxicity caused by additives utilized for chemical phosphorus treatment are evaluated in Part 7 of this 

evaluation instead of an additive review. 
2. An additive review is not necessary for any additives where either the toxicity is well documented and 

understood, can be controlled by a WQBEL, or are not believed to be present in the discharge.  
3. Calculated based on toxicity data provided. 
 
Biogas1 – This additive is used to correct a nutrient deficiency presumably in the anaerobic digester in the 
process waste stream to Outfall 001. Secondary acute and chronic values are determined based on acute 
toxicity test data provided by Cambrian Innovation. The secondary acute value is 229.29 mg/L and is set 
directly as a daily maximum limit of 230 mg/L using two significant figures. The secondary chronic value 
is 12.74 mg/L based on the default secondary acute to chronic ratio of 18 and is set equal as a weekly 
average limit of 13 mg/L rounded to two significant figures with no assimilative capacity in the receiving 
water. The weekly average limit is not needed because the discharge of effluent containing Biogas1 
would be less than 4 consecutive days/wk (1x day/wk). 
 
Cambrian Innovation has requested the use of this additive at a maximum dosage rate of 9 GPD. 
Assuming none of the additive is lost to the environment from the application point to Outfall 006, an 
additive density of 1 g/cm3, and an effluent flow of 0.28 MGD, the equivalent effluent concentration is 
approx. 32 mg/L. This effluent concentration is below 1/5th of the daily maximum limit (46 mg/L). At the 
requested maximum dosage rate, limits or use restrictions are not recommended. Therefore, this additive 
is approved at the requested maximum dosage rate and use frequency of 9 GPD and 1x day/wk for 
Outfall 001.
 



Attachment #2 

Page 16 of 18 
Cambrian Innovation 

The Department should be notified if the facility wishes to use any new additive, any approved additive at 
a greater dosage rate(s) or use frequency(ies) than currently approved, or if updated toxicity information 
for an additive is available from the chemical manufacturer. An additional additive review evaluation will 
be needed in any case. 
 



Attachment #2 

Page 17 of 18 
Cambrian Innovation 



Attachment #3 

Page 18 of 18 
Cambrian Innovation 

Temperature Limits for Receiving Waters with Unidirectional Flow  
(calculation using default ambient temperature data) 

Facility: Outfall 001  7-Q10: 0.00 cfs  Temp 
Dates 

Flow 
Dates 

Outfall(s): 001   Dilution: 25%  Start: NA NA 
Date Prepared: 4/9/2024   f: 0  End: NA NA 

Design Flow (Qe): 0.28 MGD  Stream type: 
 
 
 

    

Storm Sewer Dist. 0 ft  Qs:Qe ratio: 0.0 :1    
     Calculation Needed? YES     

            

  Water Quality Criteria  Receiving  
Water  
Flow 
Rate  
(Qs) 

Representative 
Highest Effluent Flow 

Rate (Qe) 
  

Representative 
Highest Monthly 

Effluent Temperature 
Calculated Effluent Limit 

Month Ta  
(default) 

Sub-
Lethal 
WQC 

Acute 
WQC 

7-day 
Rolling 
Average 
(Qesl) 

Daily 
Maximum 
Flow Rate  

(Qea) 

f Weekly 
Average 

Daily  
Maximum 

Weekly 
Average 
Effluent 

Limitation  

Daily 
Maximum 
Effluent 

Limitation 
  (°F) (°F) (°F) (cfs) (MGD) (MGD)   (°F) (°F) (°F) (°F) 

JAN 33 49 76 0 0 0 0     49 76 
FEB 34 50 76 0 0 0 0     50 76 
MAR 38 52 77 0 0 0 0     52 77 
APR 48 55 79 0 0 0 0     55 79 
MAY 58 65 82 0 0 0 0     65 82 
JUN 66 76 84 0 0 0 0     76 84 
JUL 69 81 85 0 0 0 0     81 85 
AUG 67 81 84 0 0 0 0     81 84 
SEP 60 73 82 0 0 0 0     73 82 
OCT 50 61 80 0 0 0 0     61 80 
NOV 40 49 77 0 0 0 0     49 77 
DEC 35 49 76 0 0 0 0     49 76 

 



www.gotocompletefiltration.com 8/30/2024 

50 | P  a  g e  Cambrian – Saputo Water Quality Trading Plan 

C - FIELD SOIL MAPS, SOIL TESTING RESULTS, INCLUDING STRATIFICATION RESULTS 























































































www.gotocompletefiltration.com 8/30/2024 

93 | P  a  g e  Cambrian – Saputo Water Quality Trading Plan 

D - RAW IRRIGATION DATA IMPORTED TO SNAPPLUS 



Date Gal Total Field Acres Gal/acre

4/14/2015 230,000 A 29.3 7,850

4/17/2015 295,000 A 29.3 10,068

4/30/2015 298,000 A 29.3 10,171

5/6/2015 322,000 A 29.3 10,990

5/13/2015 282,000 A 29.3 9,625

5/26/2015 221,000 A 29.3 7,543

6/2/2015 308,000 A 29.3 10,512

6/18/2015 310,000 A 29.3 10,580

6/23/2015 318,000 A 29.3 10,853

6/29/2015 318,000 A 29.3 10,853

7/2/2015 306,000 A 29.3 10,444

7/5/2015 271,000 A 29.3 9,249

7/10/2015 306,000 A 29.3 10,444

7/12/2015 240,000 A 29.3 8,191

7/20/2015 315,000 A 29.3 10,751

7/23/2015 329,000 A 29.3 11,229

7/27/2015 282,000 A 29.3 9,625

7/30/2015 376,000 A 29.3 12,833

8/3/2015 346,000 A 29.3 11,809

8/6/2015 297,000 A 29.3 10,137

8/13/2015 328,000 A 29.3 11,195

8/27/2015 361,000 A 29.3 12,321

9/1/2015 330,000 A 29.3 11,263

9/11/2015 313,000 A 29.3 10,683

9/13/2015 345,000 A 29.3 11,775

9/16/2015 315,000 A 29.3 10,751

9/23/2015 275,600 A 29.3 9,406

9/28/2015 323,000 A 29.3 11,024

10/1/2015 285,000 A 29.3 9,727

10/5/2015 318,000 A 29.3 10,853

10/9/2015 293,000 A 29.3 10,000

10/12/2015 309,000 A 29.3 10,546

10/15/2015 292,000 A 29.3 9,966

10/19/2015 320,000 A 29.3 10,922

10/22/2015 300,000 A 29.3 10,239

10/27/2015 307,000 A 29.3 10,478

11/3/2015 305,000 A 29.3 10,410

Raw Irrigation Data (2015-2023) converted into gal/acre/field and 

imported to  SnapPlus



11/6/2015 301,000 A 29.3 10,273

11/9/2015 300,000 A 29.3 10,239

11/11/2015 303,000 A 29.3 10,341

11/16/2015 307,000 A 29.3 10,478

4/14/2016 283,000 A 29.3 9,659

5/3/2016 321,000 A 29.3 10,956

5/5/2016 299,000 A 29.3 10,205

5/9/2016 357,000 A 29.3 12,184

5/18/2016 443,000 A 29.3 15,119

5/22/2016 404,000 A 29.3 13,788

5/25/2016 278,000 A 29.3 9,488

5/27/2016 281,000 A 29.3 9,590

5/31/2016 63,000 A 29.3 2,150

6/2/2016 451,000 A 29.3 15,392

6/8/2016 474,000 A 29.3 16,177

6/13/2016 289,000 A 29.3 9,863

6/16/2016 230,000 A 29.3 7,850

6/19/2016 374,000 A 29.3 12,765

6/22/2016 502,000 A 29.3 17,133

6/25/2016 401,000 A 29.3 13,686

6/29/2016 442,000 A 29.3 15,085

7/2/2016 432,000 A 29.3 14,744

7/5/2016 398,000 A 29.3 13,584

7/13/2016 442,000 A 29.3 15,085

7/19/2016 431,000 A 29.3 14,710

7/21/2016 431,000 A 29.3 14,710

7/23/2016 149,000 A 29.3 5,085

7/26/2016 445,000 A 29.3 15,188

7/29/2016 454,000 A 29.3 15,495

7/31/2016 405,000 A 29.3 13,823

8/2/2016 441,000 A 29.3 15,051

8/6/2016 313,000 A 29.3 10,683

8/10/2016 479,000 A 29.3 16,348

8/25/2016 425,000 A 29.3 14,505

8/29/2016 442,000 A 29.3 15,085

9/2/2016 240,000 A 29.3 8,191

9/3/2016 368,000 A 29.3 12,560